

Fresenius Kabi Canada Ltd.

165 Galaxy Blvd, Suite 100 Toronto, Ontario Canada M9W 0C8 T: 905.770.3711 F: 844.513.1522 W: fresenius-kabi.ca

May 7, 2024

Magnesium Sulfate Injection 500 mg/mL PBP Vial 50 mL Labelling Update

Dear Valued Customer,

Fresenius Kabi Canada would like to advise that changes have been made to our **Magnesium Sulfate** Injection 500 mg/mL PBP Vial 50 mL vial and tray labels. There has been <u>no change</u> to the formulation of this product.

- **Labelling:** applicable label changes have been made to include the new Fresenius Kabi Canada design and Health Canada's Plain Language Labelling (PLL) requirements.

A more detailed look at the labels can be found on the following page.

DIN	Fresenius Kabi Product Code	MDP Product Code	McKesson Product Code	Product Description
02139499	C6450	922493	918540	Magnesium Sulfate Injection 500 mg/mL PBP Vial 50 mL

Labelling Information:

		Vial Label	Tray Label
Injection 500 mg/mL al 50 mL	Previous Labelling	So mL Cc450 DIN 02139499 Magnesium Sulfate Injection 50% Single-use vial. Discard unused portion. Each mi. contains: magnesium sulfate hepathysiae 500 mg (4.66 mfta, ahrlycous; 2.03 mmd ahrlycous; and subline acid/sodium potaging interviewers) Tot Beach mi. contains: magnesium sulfate hepathysiae 500 mg (4.66 mfta, ahrlycous; 2.03 mmd ahrlycous; and subline acid/sodium potaging interviewers) Tot Beach mi. contains: magnesium sulfate hepathysiae 500 mg (4.66 mfta, ahrlycous; 2.03 mmd ahrlycous; and subline acid/sodium potaging interviewers) Tot Beach mi. contains: magnesium sulfate hepathysiae 500 mg (4.66 mfta, ahrlycous; 2.05 mmd abra 2.06 mmd, ahrlycous; 2.05 mmd, abra 2.0	Z5 x 50 mL Codeso DIN 02139499 Bargeristican Sulfate Director 50% usp 50% usp 50
Magnesium Sulfate In PBP Vial	New Labelling	S0 mL cesso DIN 02139499 Magnesium Sulfate Injection, USP Electrolyte Solution. Single puncture - Multiple dispensing. Discard unused portion. For use in pharmacy (hospital) admixture portam only. Each mL: magnesium sulfate heptalytactes 500 mg (406 mg antyorcus), solution Storie Solution Storie V Infusion or IM Use only. CAUTION: MUSE BE- DILUTED BEFORE IV USE. PHARMACY BULK VIAL Not for Direct Infusion. Electrolyte Solution. Single puncture - Multiple dispension, Discard unused portion. For use in pharmacy (hospital) admixture heptalytactes 500 mg (406 mg antyorcus), adjusters, and water for injection. Osnolarity 4.06 mOsmol / mL. Contains no more than 300 mg (1 of aluminum. Dosage and 15 °C to 30 °C. Vial stopper is not made with natural rubber latex. Preservative free. Product Monograph available on request. Questions or concerns? 1:877-821/7724 Presenius Kabl Canada Ltd. M9W 0C8 To Concerns?	25 x 50 mL G450 DIN 02139499 Electrolyte Solution. Single puncture - Multiple dispensing. Discard unused portion. For use in pharmacy (hospital) admixture program only. Each mL: magnesium suffate heptahydrate 500 mg (4.06 mG anhydrous), suffuric acid / sodium hydroxide (pH) dalusters) and water for injection. Osmolarity 4.06 mOsmol / mL. Contains no more than 300 mg / to di aluminum. Dosage and Administration: See package insert for detailed for Intrawnscular (IM) Use Only. CAUTION: MUST BE DILUTED BEFORE IV USE. Image: Contained to the package insert for detailed Administration: See package insert for detailed Ouestions or concerns? 1677-8217724 PHARMACY BULK VIAL - Not for Direct Infusion. Ouestions or concerns? 1677-8217724 Fresenius Kabi Canada Ltd. Toronto, ON M9W 0C8 Ouestions

If you would like to obtain more information on this product, please contact your sales representative or our Customer Service Department at (877) 821-7724.

Sincerely,

hf $\left(\right)$

Joseph Le Associate Director, IV Drugs joseph.le@fresenius-kabi.com



Scan and register to receive our communications via email.